Page 1

SURROUND SOUND LOUDSPEAKER STANDS MODEL: AD100-s ASSEMBLY INSTRUCTIONS

Alphason Designs Limited Alphason House, Bolton Road, Atherton, Greater Manchester M46 9AW UK Tel: +44 (0)1942 885600 Fax: +44 (0)1942 876955

www.alphasondesigns.com

issue 02 10/03


STAGE 1

E

Insert assembled tube E into glass base A through chrome top weight B and large plastic washer C .

G G

H

B

A

H

Attach second plastic washer C and chrome bottom weight D . Tighten by hand. Insert conical floor spike F in glass base placing plastic washers H either side of base.

G C

H

G F

H

C

J

F

H

D

Screw on retaining thumb nut hand.

G

and tighten by

TO ENSURE THAT LAMINATE OR OTHER DELICATE FLOORS ARE NOT DAMAGED, PLEASE USE PLASTIC SPIKE PROTECTORS J . To achieve the desired tube length turn the twist lock device anti-clockwise to release the sliding tube mechanism. Adjust to the required height and turn twist lock clockwise to lock pole in position.

J

F J

TWISTLOCK

STAGE 2a

v

w v

Secure universal bracket K to upright pole using screw L . The speaker cable should be threaded through pole and bracket as shown in a. or b. to the right

t

M L

FOR LOUDSPEAKERS WITH KEYHOLE TYPE FIXING

K

a.

Assemble thumbnut w ,washers v and M4 screw t as shown. Attach speaker. If required, tighten thumbnut. Install bracket cover cap M if required.

E

b.

OR

STAGE 2b

r

L

or

u

s

K E

FOR LOUDSPEAKERS WITH THREADED HOLE

Secure universal bracket K to upright using screw L . The speaker cable should be connected to the speaker and threaded through the upright as shown above. The speaker should be fixed to bracket using washer u and either screw r or s depending on speaker type. Fit cover cap if required.

issue 02 10/03


BOSE ACOUSTIMASS LOUDSPEAKERS

M

Attach loudspeaker to bracket using screw r and washers u . Attach universal bracket K to pole and fit cover cap Thread cables through bracket and pole / cover cap.

M

u

r

STAGE 2c

K

L

u

r

K

L

STAGE 2d ACOUSTIC ENERGY AEGO LOUDSPEAKER

i

M

ii

Insert loudspeaker cable through bracket.

iii

The fixing bracket comprising parts i , ii & iii is not supplied with these loudspeaker stands, it can only be purchased from Acoustic Energy. Please ring Acoustic Energy Ltd. direct on +44 (0) 1285 654432 Attach loudspeaker to bracket using fixings supplied as shown on the left. Ensure that wing-nut is in its vertical position before fitting cover cap.

K

L

r

H

u

M L s Q

K

u

P

N STAGE 2f SONY DVD LOUDSPEAKER Attach speaker to bracket using screw r and washer u Attach universal bracket K to pole, tightening screw L , and fit cover cap M

STAGE 2e SONY LOUDSPEAKERS Attach speaker to bracket N using screw

s

Attach bracket N to pole, tightening screw and fit cover cap.

NOTE ONCE MOUNTED, SPEAKER MANUFACTURER'S LOGO MAY APPEAR INVERTED. IN MOST CASES THE LOGO OR SPEAKER GRILLE MAY BE TURNED THROUGH 180 DEGREES

issue 02 10/03


MODEL: AD100-s CERTIFICATE OF CONFORMITY COMPONENT

B

C

A D

DESCRIPTION

QTY

GLASS BASE

2

CHROME TOP WEIGHT

2

LARGE PLASTIC WASHER

4

CHROME BOTTOM WEIGHT

2

E

TUBE WITH TWIST-LOCK

2

F

CONICAL FLOOR SPIKES

8

G

RETAINING THUMB NUT

8

SMALL PLASTIC WASHERS

8

PLASTIC SPIKE PROTECTORS

2

BRACKET 1 (UNIVERSAL) with SELF-TAPPING SCREW

2

A B C D

H J M

L

K

Q P

N

K L M N P Q r s t u v w

COVER CAP FOR BRACKET 1

2 2

BRACKET 2 with SELF-TAPPING SCREW

2

COVER CAP FOR BRACKET 2

2

M5 x 12 SCREW

4 4 2 4 4 2

M5 x 18 SCREW M4 x 20 SCREW M5 WASHER M4 WASHER THUMB NUT

PACKED BY

2

This document is your guarantee that the product has reached you in the highest of quality standards. Should you have any cause for complaint please return this document with your correspondence to the address given at the bottom of the front page. issue 02 10/03

/instructions_AD100-s_V03_en  

http://devel.alphasondesigns.com/products/ad100s/instructions_AD100-s_V03_en.pdf

Advertisement